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est Report No. SL520352852941TX Date: 2020-8-31 Page 1 of 5

The following sample(s) was/were submitted and identified on behalf of the client as:

Consignor: SYNERTECH INTERNATIONAL LIMITED

| | RM.9, 13/F. LAURELS IND. CENTRE, 32 TAI YAU ST..SAN PO KONG,
onsignor address: KOWLOON, HONG KONG

Mask (Respiratory Protective Equipment-Non-Powered Air-Purifying Particle
Respirator KN95): in white.

Description:

SYNERTECH INTERNATIONAL LIMITED

~Sample SC1001M

Information
Produ date / bat
Tumber- 22712020
Sample Quanti 65 pieces
Test Type: bmitted (sample sent by client)

ot Sample Recelved 20-08-07 Test Period: 2020-08-07~2020-08-31
es

Se

Information | Document Accordan esult page

t: GB 2626-2019 Respiratory protective equipment- Non-
Ing particle respirator

nts’ €€quire
wered air-

Judegement
Accordance

Test

Conclusion ual Judgment, detail please see follow page.

The report only give the test resul

Signed for and on behalf of
SGS-CSTC Standards Technical Services (Shang hai) Co.,Ltd
Approved by:

Ellen Cui(Authorized Signatory)
This test report refer only to the samples tested
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est eport No. SL520352852941TX Date: 2020-8-31 Page 2 of 5
Test Results and Judgment
No. Testlte Test Methods | Unit Requirement Test Result Individual
Judgment
The sample surface shall be no
damage, deformation and other other
defects.
The materials and structure of the
sample shall be able to withstand
Appearance normal use conditions and possible
1. ((EFB) 5696201 - temperature, humidity. Meet requirement Pass
According to GB 2626-2019, 6.2
method, after temperature and
umidity pretreatment and
mechanical strength pretreatment,
parts shall not fall off, damage and
rmation.
Dead space o —
2~ |(GB 2626-2019, 6.9) & =1 0.65 Pass
Lowe of vision | Lower field of
. _ - > o - " 687
3 Field of vision = vision Pass
(GB 2626-2019, 6.10) % | Bifigcylar visig65 | OO e 92.01
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No. SL520352852941TX
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Date:

2020-8-31

305

Page 3 of 5

Te

ltem & Test
ethods

Unit Requirement

Test Result

Individual
Judgment

Mask band
(GB 2626-20196.11)

/~

Original

Apply a tensile force
of 10 N for 10 s, no
slip-out, breakage
occurs during the test

Apply a tensile force
of 10 N for 10 s, no
slip-out, breakage
occurs during the test

Apply a tensile force
of 10 N for 10 s, no
slip-out, breakage
occurs during the test

Apply a tensile force
of 10 N for 10 s, no
slip-out, breakage
occurs during the test

After
pretreatment

Apply a tensile force

of 8 N for 10 s, slip-

out, breakage occurs
during the test

Apply a tensile force
of 10 N for 10 s, no
slip-out, breakage

occurs during the test

Apply a tensile force

of 7 N for 10 s, slip-

out, breakage occurs
during the test

Apply a tensile force
of 10 N for 10 s, no

_#slip-out, breakage

occurs during the test

Fall

Burning behavior
(GB 2626-2019 6.15)

When tested, the mask shall
not burn or not to continue to
burn for more than 5 s after
removal from the flame.

Original

0

After
pretreatment
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The following sample(s) was/were submitted and identified on behalf of the client as:

Consignor: SYNERTECH INTERNATIONAL LIMITED

| | RM.9, 13/F. LAURELS IND. CENTRE, 32 TAI YAU ST..SAN PO KONG,
onsignor address: KOWLOON, HONG KONG

Mask (Respiratory Protective Equipment-Non-Powered Air-Purifying Particle
Respirator KN95): in white.

Description:

SYNERTECH INTERNATIONAL LIMITED

SL520352852941TX
Sample
Information SC1001M
S .
roduct_lon date / 1/9/2020
number:
Sample Quan leces
Test Type: bmitted (sample sent by client)
ot Sample Received D 20 16 Test Period: 2020-09-16~2020-09-21
es

e tes

Information | Document Accordance sult page

ent: GB 2626-2019 Respiratory protective equipment- Non-
Ing particle respirator

Judegement S’ requi
Accordance powered

Test

Conclusion dividual Judgment, detall please see follow page.

The report only give the test result an

Signed for and on behalf of
SGS-CSTC Standards Technical Services (Shang hai) Co. Lt
Approved by:

Ellen Cui(Authorized Signatory)
This test report refer only to the samples tested
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Test Report

95

No. SL520352975487TX

H 34

Date:

Test Results and Judgment

2020-9-21

%2 0l HL 3 1

Page 2 of 3

Teshltem & Test
ethods

Unit

Requirement

Test Result

Individual
Judgment

Mask band
(GB 2626-2019 6.11)

i~

PP

OCCUIS

sable face mask:
tensile force of 10 N

Original

Apply a tensile force
of 10 N for 10 s, no
slip-out, breakage
occurs during the test

Apply a tensile force
of 10 N for 10 s, no
slip-out, breakage
occurs during the test

Apply a tensile force
of 10 N for 10 s, no
slip-out, breakage
occurs during the test

Apply a tensile force
of 10 N for 10 s, no
slip-out, breakage
occurs during the test

0 s, nggslip-out, breakage
test.

ng

After

pretreatment

Apply a tensile force

of 10 N for 10 s, slip-

out, breakage occurs
during the test

Apply a tensile force
of 10 N for 10 s, no
slip-out, breakage

occurs during the test

Apply a tensile force

of 10 N for 10 s, slip-

out, breakage occurs
during the test

Apply a tensile force
of 10 N for 10 s, no
_shp-out, breakage

occurs during the test

pass

The statement of conformity In this test report I1s only based on measured values by the labo

uncertainties into consideration.

The test report shall only be used for client scientific research, teaching, internal quality

development, etc...and just for client internal reference.
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***End of Report***
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m & Test Methods

Unit Requirement Test Result

Individual
Judgment

Original
Pa <210

150.2

149.3

After
pretreatment

131.1

130.2

Pass

Exhalation*resist
(GB 2626-201

Filtration Efficiency
(GB 2626-2019 6.3)

Original
Pa <210

129.3

127.5

After
pretreatment

124.6

125.5

Pass

/‘

Original

98.7/34

98.5/6

98.693

98.7/23

98.702

98.695

98.765

98.135

98.326

98.765

98.325

98.625

98.734

98.695

98.7/35

After
pretreatment
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97.362

97.625

97.534

97.625

97.334

Pass
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Test eport No. SL520352852941TX Date: 2020-8-31 Page 5 of 5

Requirement Test Result Lnd|V|duaI
udgment
Subject D1(%) | D2(%) | D3(%) | D4(%) | DS(%) | TIL(%)
1# 6.10 6.20 6.94 5.03 5.95 6.04
2# 8.73 0.45 /.05 .61 6.30 /.03
TIL of at least 46 | Original | 3* 6.35 5.44 5.94 6./2 6.02 6.01
berformance f 50 actions is 4% 459 | 585 | 512 | 6.30 | 494 | 5.36
9. (GB 2626- %: TIL of at 5# [ .81 6.94 /.64 5.76 .34 /.02 Pass
2019, 6.4) t_B out of 10 6% 6.10 5.02 6.08 5.02 2./3 5.99
’ ubjects <8% After | 7% | 759 | 600 | 763 | 7.33 | 824 | 7.36
pretrea| 8% 6.33 5.57 5.46 5.04 5.87 5.65
tment o# 638 | 693 | 587 | 652 | 6.14 | 6.37
10% 6.75 /.95 6.78 /.85 8.14 7.49

| %‘lﬁfﬂ 1| | "'"l"‘ | |
i ‘I- ‘J =
a;zuyamr 32 13.4.1&363?38394041 42 u 44 ﬂ 4n1 43

il rI-'a

Ui' (i

| il | .ju 1”.5." ,:_-. Ih. it ” g ............ 1!

The statement of conformity In this test report i1s only based on measured#value

uncertainties Into consideration.

by the laboratory and does not take their

***End of Report™*
&

W MAERHT AWM, FEGHEL20RE ( RAOF KX > R,

L S AN { BEFEHF¥ ) PRlEEXAMEETE, 8L nttp://www.sgs.com/en/Terms-and-Conditions.aspx #ifj, & F R L
# o] il it http://'www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx %l . W XN b E R HTLEME, B
fEUEBAZEETHMOHEXHEK. CARGHRAT I IBAE, AMENENERSCGSZMTEF,FHEEAT, HESM HTHHL.
SGSMAEEFF AN, FAKRSPIRERULSSITRB{EEILE XA EARAANERTHANS. KRS X0 HMAtdE,

XHEAHAETEN, SRS, ENASEBYMRGEASTRABARTOES. R BEREETN, HZENH O NE
i 9% £E . F&#Eﬁ”ﬁﬂﬂlﬁ *Hﬁﬂﬁﬁhﬂé!&ﬁtfﬂiﬁﬁﬂﬂt#& Jﬂiﬁéﬁﬂﬁﬁﬁﬂi

e,

=] il lr. e
b =
-
§ ..'?"ul' ol &
. -
e #
N i . L =
. 7 " q =
""-ﬂ Yo o
_*_j.'_"l =11

i il 4 )

.{ Inipectrnﬂ 4 Testing Stmu-i 4

+ 3. 5 N Zia-8 B E 1 :F S'R: 2% 8. Fva B % 0714 # CN.Doccheck@sgs.com & if
f&mmmvmwmmwm 200233 t(36—21)61402666 1(33-21]64958?ﬁ WWWw.sgsgroup.com.cn

fE - 1§ - HICXEL2%889S3S# #IM: 200233 t (86-21)61402666  f (86-21) 64958763 sgs.china@sgs.com
|
Member of the SGS Group (SGS SA)




5 GTT¢ E@E:iéé1§ﬁ§%i GEE:<:>

170000113982 2N CNAS L10314 150011112181 (owsims

TEST REPORT

VERIFICATION WEBSITE: www. gttc.net.cn
VERIFICATION CODE: GUOP-2636-34

No:200017954 ISSUE DATE:2020-03-03

APPLICANT: SynerTech International Limited
ADDRESS : ROOM 9, 13/F, LAURELS INDUSTRIAL CENTRE, 32 TAT YAU STREET, SAN PO KONGSKOWLOON, HONG
KONG

APPLICANT PROVIDED SAMPLE DESCRIPTION:
SEVENTY (70) PIECES OF N95 FACE MASK

DATE RECEIVED/DATE TEST STARTED: 2020-02-21 v

CONCLUSION:

COLIFORM GROUP

TOTAL AMOUNT OF BACTERIAL COLONY
TOTAL AMOUNT OF FUNGUS COLONY

PSEUDOMONAS AERUGINOSA \
STAPHYLOCOCCUS AUREUS

HEMOLYTIC STREPTOCOCCUS
BASIC REQUIREMENTS FOR MASK
MASK STRING

BURNING BEHAVIOUR

NOTE: “M” -MEET THE STANDARD’ S REQUIREMENT IL TO MEET THE STANDARD’ S REQUIREMENT
“———" -NO COMMENT

REMARK :
ALL THE TESTED ITEMS ARE TESTED UND RD CONDITION (EXCEPT FOR INDICATION).

COPIES OF THE REPORT ARE VALID ON
THE EXPERIMENT WAS CARRIED OUT UJIANG ROAD, PANYU DISTRICT, GUANGZHOU, GUANGDONG, P.R.CHINA.

=EEEEEEEsEE=

APPROVED BY: ’h){ n m:\

WanLi Hu ENGINEER
PAGE 1 OF 4

SR IMNHERSXKIRIS B23E:020- 61994598/61994599
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COLIFORM GROUP
(GB 15979-2002 ANNEX B)
REQUIREMENT

NOT DETECTED MUST NOT BE DETECTED
(GB 19083-2010)

TOTAL AMOUNT OF BACTERIAL COLONY (CFU/g)

(GB 15979-2002 ANNEX B)
REQUIREMENT
<20 <200
(GB 19083-2010)
TOTAL AMOUNT OF FUNGUS COLONY (CFU/g)
(GB 15979-2002 ANNEX B)
REQUIREMENT \
<20 <100

(GB 19083-2010)

PSEUDOMONAS AERUGINOSA
(GB 15979-2002, ANNEX B)

REQUIRE
NOT DETECTED MUST NOT ETECTED
(GByl9083-2070)
STAPHYLOCOCCUS AUREUS
(GB 15979-2002, ANNEX B)
R EMENT
NOT DETECTED T NOT BE DETECTED

19083-2010)

HEMOLYTIC STREPTOCOCCUS
(GB 15979-2002, ANNEX B)
REQUIREMENT

NOT ECT MUST NOT BE DETECTED
(GB 19083-2010)

BASIC REQUIREMENTS FOR
(GB 19083-2010 5.1

REQUIREMENT
1# ASS THE MASK SHOULD COVER THE WEARER’ S NOSE
24 PASS AND MOUTH, HAVE GOOD FACIAL TIGHTNESS
3t PASS NO HOLES OR STAINS ON THE SUREAGF=ANB
NO EXHALATION VALVE.
(GB 19083-2010)
MASK STRING
(GB 1908 10 5.3)
REQUIREMENT
1# PASS THE MASK STRING SHOULD BR
ot PASS EASILY, HAVE SUFFICIENT SN
3t PASS THE MASK. BREAKING STRENGT
4# PASS CONNECTION POINT BETWEEN EACH

STRING AND MASK BODY SHOULD BE =10N.
(GB 19083-2010)
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BURNING BEHAVIOUR
(GB 19083-2010 5.9)
REQUIREMENT

AFTERFLAME TIME <bs

UNTREATED SAMPLE (GB 19083-2010)
1# 0.0s

28 0.0s

CONDITIONING TREATED

38 0.0s

4% 0.0s
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